


www.ersatzteil-service.de

Machine body FL231

Ihr Ersatztell-Partner



www.ersatzteil-service.de

Machine Body FL231
Ref.{ Our Ret. Cur
No, | Mfg’s No. Part Name Part | Qty. |, | Mig’s No. Part Name Part | Qty.
No. No.
1 | 660-10050 00 § Case 2 volute complete 7615 1
2 | 660 10060 00§ Case 1 volute complete 76161 1
3 | 660 15011 09 | Impeller 76171 1
4 {660 16080 00 | Protector complete 7618 1~
5 {660 15013 00| Screw, tapping (M5x20) 7619 9 \
8 | 660 50010 00| Wire, throttle complete 7620| 1 \
9 | 660 50020 00| Wire, stop complete 7621} | \
11 | 660 50060 00 | Switch, stop complete 7622 1 \
12} 660 530070 00 | Wire joint complete 7623] 1
15 1 660 55005 00 | Lever throtile 7624| 1
23 | 531 60033 30 | Screw cable adjust 7625] 1
27 | 014 00596 10| Screw 76267 1 \
28 | 660 85000 00 Cover, engine 76274 1 \
29 | 611 15008 00| Nut (M5) 7628 1 |
30 | 002 17080 00| Nut (M8) 7629 | 1 .
31 | 003 12080 00 ) Washer (85x30x2.0) 7630 2
32 | 020 00898 50 | Washer (M8) 7631) 1 N w A P Mﬂ ’
33 | 850 55005 00 | Plug 7632] 1 ‘ o
/ VTOY DAL

hr Ersatztei

iPartner




www.ersatzteil-service.de

FL231

Engine Body

Ihr Ersatztell-Partner




www.ersatzteil-service.de

Engine Body FL231
Ref. Ounr Ref. Our
No. | Mfg.’s No. Part Name Part | Qty. | o [ Mfg's No. Part Name Part | Qty.
No. No.
1 | 522 10040 00 | Crankcase ass'y (incl. 2-4, 160} | 7665 1 60 | 501 65003 GO Filter ﬂgﬂ?" GuREM 1
2 10440 12999 1 | Oil seal 1002; 2 70 | 660 95044 00 | Label, model 7638 1
3 10600 12092 O | Bail bearing 10063 2 72 1 620 20060 00 Bolt assembiy 7659 1
4 | 521 15004 00 | Gasket, crankcase 6133 1 74 | 522 65000 00 Piate, fuel tank 76601 1
5 1523 15000 01 | Cylinder (M5x 20} 1652| 1 76 {521 55000 00 Protector 7661] 1
6 1523 15013 00 | Gasket, cylinder 3531 ! 78 | 521 65002 00 Damper 7662 | 2
7 10119 05995 0 ] Socket head bolt (M5x 8, SW) | 1223 2 81 [ 522 70020 10 | Fiywheel magneto 7664 1
15 | 523 20030 01 1} Crankshaft complete 64381 1 82 | 522 70020 20 | Coil, ignition 7665 | 1
16 | 523 25002 01 | Piston 6440 1 83 | 0655 00994 0 | Cap, plug 7666 @
17 | 510 25010 04 | Ring, piston 35351 2 84 | 0654 00994 0 Spring, plug cap 6169 I
18 | 524 25001 00 | Pin, piston 35341 1 85 | 0650 17981 O Plug, spark (BMTA) BM7AL 1
19 | 0565 08998 0 | Clip 10151 2 86 | 0119 04999 1 Socket head bolt (M4x18) 7667 2
20 | 0610 08999 0 | Needle roller bearing 6444 | 1 87 | 660 55009 00 | Shaft T668) 1
24 | 522 30040 G0 | Mufiier exhaust 7606 1 97 10021 70560 0 Nut (M5) 1112 2
25 | 660 553011 00 | Plate { 7607 1 98 10031 00400 00 | Washer (M4) 9673 | 2
26 [ 501 35002 00 | Gasket, muffler H(;; 2y (e¥ss| 2 | 99 {0031 00500 0 | Washer (M5) ias jaaer] 2
27 | 0119 05974 1 | Socket head bolt ~ T7e08| 2 100 | 0150 05996 0 | screw tapping M5x35) (] 7669 3
29 1522 35001 00 { Gasket, insulater 7609 1 101 | 0043 65020 0 Screw assembly {M5><20,SW,WT~?(;’7’O 4
30 {522 35002 00 | Gasket 7610 102 | 0043 60530 0 | Screw assembly (Mbx30,5W, W) | 7671} 4
31 10140 05968 0 | Screw 7611| 2 164 Pl ued jeey I
t : ¥
32 1523 30140 00 | Insulator complete (Inch §7) 64691 1
35 | 522 50040 00 Recoil_ starter assembly 76121 1
37 | 521 50050 20 | Spiral sring 6446] 1
38 | 521 50050 30 | Reel . 6447 1
39 [521 50050 41 | Dog A Tems| 1 L clbhe palfed) unacr e
40 | 521 50050 50 | Wave washer 6450| 1 ]
41 | 521 50050 60 | Center screw 6454 | 1
42 1521 50051 11 | Retainer 6452 1
43 | 521 50051 21 | Washer 64531 1
44 | 521 50051 30 | Starter rope 10211 1
45 | 522 50040 20 | Starter knob 7614} 1
46 | 521 56051 50 | Crank pulley 6451) 1
50 1660 35000 06 | Tank, fuel . 7653 | 1
51 1523 60320 03 | Cap, fuel tank assembly “Qé\ -ge50) 1
52 | 503 65002 00 | Plate tok Inf %@J Ve i,
53 | 503 65003 00 | Plate 654 1 | N\ ns A
54 | 085115999 0 | Tube 7655 | 1 =
55 | 0851 17629 0 | Tube 7656 1
56 0581 05999 0 | Hose clamp 7657§ 1
57 10241 05694 0 | Grommet 6461 1
frrETsatzrettParirres




www.ersatzteil-service.de

FL231

Carburetor Parts and Accessories

1 s
T roceton




www.ersatzteil-service.de

Carburetor Parts FL231
Ref. Gur Ref. Our
No. | Mig.'s No. Part Name Part | Qty. |, [Mig’s No. Part Name Part | Qty.
No,

1 | 522 60040 00} Carburetor (inch 3-23) 7633 1 19 523 60180 40 | Swivel 1
3 1522 60040 10 | Valve Assembly Throttle 7634 1 21 | 524 60012 40 { Screw Throttle Collar 2
4 | 523 60290 20 | Body Assembly Pump 76351 1 22 | 524 60012 24 | Screw Pump Cover 4
5 | 524 60080 20 ] Body Assembly Air Purge 7636 | 23 {520 60081 16 | Plug 1
6 {524 60010 30 | Gasket Pump 6498 1§ 28 |521 95000 00 | Holder i
7 1524 60010 40 | Diaphragm Pump 6499 1 29 | 522 35006 00 | Gasket 1
& | 524 60010 50 | Plate Pump 6500| 1 30 | 522 35007 00 | Tube, intake 1
9 | 524 60010 60 | Gasket Plate 6561 1 36 | 522 3006¢ 10 { Air Cleaner Cover 1

10 {524 60011 20 | Gasketmetering Diaphragm 65021 1 37 | 522 3006C 20 | Air Fiiter 2
11 | 531 60052 50 | Diaphragm Assembly Metering 65031 1 38 | 522 30060 30 [ Plate Cleaner 1

12 | 524 66011 50 ] Primer Pump 6504 1 39 1522 30060 46 | Air Cleaner Housing H

13 {524 60011 40 | Cover Primer Pump 6506 | 1 40 | 531 30030 50 | Washer i

15 | 501 60040 10| Screen 6308 1 41 | 531 30030 60 | Sleeve 2
16 | 523 60290 10} Jet 7637| 1§ 42 }522 30060 50 | Valve Choke 1
17 1524 60010 10| Ring-O 6510 1 45 | 003 10050 00 | Washer M5 pA

18 1531 60051 20 | Ring Retaining 65111 1 46 | 004 31056 00 | Screw, Pan Head (M5x60) G 2

o o
Gy kb 2207 = Wielbro e
Accessories FL231
Ref. Our Ref. Our
No. Mig.'s No. Part Name Part | Qty. |y, Mfg.'s No. Part Name Part | Qty.
No. No,
1A | 660 95025 00 | Pipe 7650 | 2
2A | 660 95027 00 | Pipe End 7651} 1

lhr Ersatzteil-Partner

5






